British Society for Haematology



# British Committee for Standards in Haematology

Guidelines on diagnosis and therapy

Waldenström's macroglobulinaemia



### **Abbreviations**

ALL	acute lymphoblastic leukaemia
ALT	alanine aminotransferase
AML	acute myelogenous leukaemia
BM	bone marrow
CAP	cyclophosphamide + doxorubicin + prednisolone
2-CDA	2-chlorodeoxyadenosine (cladribine)
CHOP	cyclophosphamide + doxorubicin + vincristine + prednisolone
CLL	chronic lymphocytic leukaemia
CML	chronic myelogenous leukaemia
COP	see CVP
CR	complete remission
СТ	computerised tomography
CVP	cyclophosphamide + vincristine + prednisolone
2´-DCF	2'-deoxycoformycin (pentostatin)
DFI	disease-free interval
EFS	event-free survival
G-CSF	granulocyte colony stimulating factor
GM-CSF	granulocyte-macrophage colony stimulating factor
Hb	haemoglobin
HC	haemochromatosis
HCL	hairy cell leukaemia
IFN	interferon
LPL	lymphoplasmacytic lymphoma
McAb	monoclonal antibody
MGUS	monoclonal gammopathy of uncertain significance
MRD	median remission duration / minimal residual disease
MS	median survival
NHL	non-Hodgkin's lymphoma
PB	peripheral blood
PLL	prolymphocytic leukaemia
PR	partial remission
SLVL	splenic lymphoma with villous lymphocytes
SMZL	splenic marginal zone lymphoma
TRAP	tartrate resistant acid phosphatase
UIBC	unsaturated iron-binding capacity
WBC	white blood cell (count)
WM	Waldenström's macroglobulinaemia

The British Society for Haematology, 2 Carlton House Terrace, London, SW1Y 5AF, UK

# **British Society for Haematology**

# Waldenström's macroglobulinaemia

A guideline compiled on behalf of the Clinical Task Force of the British Committee for Standards in Haematology by

Drs David Oscier and Stephen Johnson

#### Methods

- Provided as a solicited draft guideline
- Reviewed by members of the Clinical Task Force
- Presented at Open Forum to attendees at the BSH Annual Meeting, Brighton, April 1999
- Revised as necessary
- Issued February 2000; due for revision by end of 2002

*Clinical Task Force of BCSH*: Prof AK Burnett (Chair), Drs D Milligan, R Marcus, J Apperley, P Ganly, S Johnson, J Davies (Secretary), SE Kinsey



### 1 Introduction: The diagnostic problem

WM is a chronic B-cell lymphoproliferative disorder characterised by bone marrow infiltration with small lymphocytes, lymphoplasmacytoid cells and plasma cells and a high level of IgM paraprotein<sup>(1)</sup>. The WHO classification of lymphoma considers WM to be a clinical syndrome occurring in most patients with a lymphoplasmacytic lymphoma (LPL), rather than a specific pathological diagnosis<sup>(2)</sup>. The immunophenotype (IgM+, IgD-, CD19+, CD20+, CD22+, CD5-, CD10- and CD23-) and the presence of somatic mutation of V genes without intraclonal diversity, are consistent with origin from a cell which has traversed the germinal centre<sup>(3,4)</sup>.

There have been few cytogenetic or genetic studies in WM, and no consistent recurring abnormalities have been found<sup>(5,6)</sup>. A t(9;14) has been associated with a subgroup of small lymphocytic lymphomas with plasmacytoid differentiation, but none of these patients had a serum paraprotein<sup>(7)</sup>. The differential diagnosis includes other chronic lymphoproliferative disorders associated with an IgM paraprotein, such as chronic lymphocytic leukaemia, and splenic lymphoma with villous lymphocytes (SLVL) / splenic marginal zone lymphoma (SMZL). Differences in the level of serum paraprotein, lymphocytic morphology and degree of marrow involvement in relation to spleen size may help to distinguish WM from SLVL/SMZL. However, these disorders share the same immunophenotype, and WM has been regarded as a 'bone marrow marginal zone lymphoma'<sup>(3)</sup>.

### Table 1 Diagnosis

- Iymphoplasmacytoid
   infiltration of marrow
- IgM+, IgD-, CD19+, CD20+, CD22+, CD5-, CD10-, CD23-
- IgM paraprotein

### Table 2 Differential diagnosis

- monoclonal gammopathy of uncertain significance (MGUS)
- chronic lymphocytic leukaemia with IgM paraprotein
- splenic lymphoma with villous lymphocytes (SLVL) / splenic marginal zone lymphoma (SMZL)

The distinction between monoclonal gammopathy of uncertain significance (MGUS) and WM is controversial. In a large retrospective study in which MGUS was defined as IgM protein < 30 g/l and no constitutional symptoms, organomegaly or anaemia, 22 of 242 patients developed WM after a median of 8 years<sup>(8)</sup>. The incidence of WM per million person-years at risk is 3.4 for males and 1.7 for females. WM is predominantly a disease of the elderly, and the incidence over the age of 75 rises to 36.3 for men and 16.4 for women. In the USA the disease is more common in whites than in blacks<sup>(9)</sup>. Clinical features may be the result of the paraprotein (hyperviscosity, cryoglobulinaemia, cold agglutinin anaemia, peripheral neuropathy) constitutional symptoms, or tumour infiltration, particularly bone marrow failure. Adverse prognostic factors include age > 60 years and cytopenias but not initial tumour burden or IgM levels. WM may remain stable for many years. Disease progression may be due to a rising paraprotein concentration and/or progressive lymphoid infiltration. The overall median survival is approximately 5 years and increases to 7-9 years for patients who respond to treatment. The causes of death are related to infection and marrow failure, particularly in patients who become drug resistant. In a minority of patients WM transforms into a high-grade B-cell lymphoma. Approximately 20% of patients die from an incidental cause.



### 2 Management

Published studies on the treatment of WM are predominantly small phase II studies which differ considerably in their inclusion criteria and assessment of response. No studies have assessed quality of life or included an economic evaluation. Treatment modalities include the following.

### **Plasmapheresis**

Plasmapheresis is indicated for the acute management of clinically severe complications related to either the level or properties of the paraprotein. A single plasma exchange can result in a reduction in IgM level of 35% with a decrease in plasma viscosity of 50–60%<sup>(11)</sup>. Since 80% of the IgM paraprotein is intravascular the benefit may last 4–6 weeks. Plasmapheresis is normally a short-term treatment until concomitant chemotherapy becomes effective but rarely may be indicated on a long-term basis in patients with hyperviscosity who are drug resistant<sup>(12)</sup> or in patients whose only clinical problem is due to the paraprotein (e.g. neuropathy) rather than tumour burden.

### **Alkylating agents**

Chlorambucil with or without prednisolone is frequently used as the initial therapy in WM (Table 3). Responses are usually slow and toxicity is minimal providing the dose is adjusted if cytopenias ensue. The response rate is approximately 60% and the median survival approximately 60 months. A recent study showed no difference in response rate or survival when chlorambucil was administered either daily or intermittently for 1 week every 6 weeks<sup>(13)</sup>. The optimal duration of treatment is unknown. There are no data on the use of high-dose chlorambucil in WM. Cyclophosphamide is also effective in WM but there are no comparative data with chlorambucil.

#### Table 3 Use of chlorambucil as a single agent in the primary treatment of WM

Regimen	Duration of treatment	Median age (years)	Prior treatment	No. of patients	Overall response (%)	CR (%)	Median survival (months)	Ref.
0.1 mg/kg/day	6–12 months after plateau	70	None	117			60	10
8 mg/day + prednisolone 40 mg/day for 10 days every 6 weeks	Until maximum reduction of IgM level	77	None	77	57	10	60	1
0.1 mg/kg/day or		63	None	24	75		64 (no difference	13
0.3 mg/kg for 7 days every 6 weeks				22	64		between regimens)	



#### **Combination chemotherapy**

There are several phase II studies using combination chemotherapy as primary therapy in WM (Table 4). The indications for therapy, patient selection and response criteria are variable but the reported response rate and median survival are higher than those in studies using chlorambucil. There has been no comparative study of chlorambucil versus combination therapy.

Regimen	Duration of treatment	Median age (years)	Prior treatment	No. of patients	Overall response (%)	CR (%)	Outcome	Ref.
M2 protocol	Every 5 weeks for 2 years; then every 10 weeks for 1–3 years	70	7 patients had C + P	33	82	18	MRD 40 months; 54% projected alive at 10 years	14
Melphalan 6 mg/m <sup>2</sup> + cyclophosphamide 125 mg/m <sup>2</sup> + prednisone 40 mg/m <sup>2</sup> for 7 days every 4–6 weeks	12 courses; then responders received chlorambucil 3 mg/m²/day + prednisone 6 mg/m²/day until relapse	61	None	34	74	23	MRD > 100 months; median EFS 66 months	15
CVP			None	16	44		MS 36 months	1
СНОР			None	20	65		MS 87 months	1

#### Table 4 Combination therapy in WM

#### **Purine analogues**

#### Initial therapy

Details of studies of fludarabine treatment and of 2-chlorodeoxyadenosine (2-CDA) treatment are given in Tables 5 and 6, respectively. In a single phase II study, reported only in abstract form, an overall response rate of 34% with 15% complete remissions was achieved in patients receiving 4 cycles of fludarabine followed by a further 4 cycles for responding patients<sup>(18)</sup>. In smaller studies using 2-CDA either by continuous infusion, bolus injection or subcutaneously, the response rate has varied between 85% and 40%. Most patients received between 2 and 4 courses of treatment. The median duration of response to purine analogues has varied between 13 and 36 months, but longer responses are found in patients receiving more cycles of therapy. Responses are rapid and usually evident after 2 cycles of therapy. Toxicity is primarily haematological, with 60% of patients developing grade 3 neutropenia. Infectious and autoimmune complications are reported as in CLL.



#### Table 5 Use of fludarabine in WM

Regimen	Duration of M treatment	/ledian age (years)	Prior treatment	Number of patients	Overall response (%)	CR (%)	Outcome	Ref.
20–30 mg/m <sup>2</sup> i.v. for 5 days	Until maximum response (median 3 cycles)	60	None 1º refractory Refractory relapse	2 14 12	100 43 17	50	MRD 38 months MS 32 months	16
25 mg/m² i.v. for 5 days	6 cycles	56	1° refractory Refractory relapse	4 8	50 37			17
30 mg/m <sup>2</sup> i.v. for 5 days	4 cycles + 4 additional cycle for responders	66 s	None None	101 117 (eval) 57	34	15	MS 42 months MRD 36 months	18
25 mg/m <sup>2</sup> i.v. for 5 days	Until maximum response (median 6 cycles)	68	1° refractory Refractory relapse	8 63	30	0	MS 23 months MRD 32 months	19
25 mg/m <sup>2</sup> i.v. for 5 days	6 courses		1° refractory or 1 <sup>st</sup> relapse	92	28		No difference in MS	20
vs CAP	6 courses				11			

### Table 6 Use of 2-CDA in WM

Regimen	Duration of treatment	Median age (years)	Prior treatment	Number of patients	Overall response (%)	CR (%)	Outcome	Ref.
0.1 mg/kg c.i.	2 cycles	65	None 1º refractory	9 9	100 44			
		Relapse off R	Refractory relapse 4	7 75	14			21
0.1 mg/kg c.i. for 7 days	2 cycles + 2 additional cycles on relapse	65	None	26	85	11	MRD 13 months	22
0.1 mg/kg c.i. for 7 days	2 cycles	60	1° refractory Refractory relapse Relapse off R	20 17 9	45 17 78		MS 28 months MRD 12 months	23
4 mg/m²/day c.i. for 7 days (5 pts) or 2 h infusion for 5 days (13 pts)	Median of 2 cycles	s 69	None Refractory relapse Relapse off R	5 9 4	40 33 50			24
0.5 mg/kg s.c. for 5 days	Median of 3 cycles	65	Refractory relapse Relapse off R	18 6	39 50		MRD 8 months	25
0.12 mg/kg i.v. for 5 days	3 cycles; then 1 cy if CR or continue u		None	7	57	25	86% survival at 48 months	
	max response if P	R	Yes	13	53	0	MRD 28 months	26



#### Treatment for refractory or relapsed disease

There are several phase II studies of purine analogues in patients who have received prior therapy, usually with alkylating agents. The response rates vary from 14% to 78% and are highest for patients still sensitive to their primary therapy. Some but not all studies have found higher response rates in patients with primary refractory disease than in those with refractory relapse. The largest single study which evaluated the role of fludarabine in both untreated and previously treated patients showed no significant difference in outcome between the two groups<sup>(18)</sup>. The preliminary results of a multicentre randomised study comparing fludarabine with cyclophosphamide, doxorubicin and prednisolone (CAP) in 92 patients in first relapse or with primary refractory disease following treatment with alkylating agents show a higher response rate in the fludarabine arm (28% vs 11%) although there was no difference in overall median survival<sup>(20)</sup>. There is no consensus on the mode of administration of 2-CDA, the duration of treatment with 2-CDA or fludarabine, or which purine analogue is superior. There are no data on the use of purine analogues in combination with other treatments in WM.





Figure 1 Management of WM



#### **Other treatments**

There are two small studies using anti-CD20 (rituximab) in heavily pretreated patients with WM or LPL (Table 7). The response rate varied between 23% and 57%, and in one study the median duration of response was 8 months. There are no data on the use of CAMPATH-1H in WM. A study of interferon-alpha given for 6 months to a mixture of untreated and pretreated patients produced a response rate of 50% with a median duration of response of 27 months. There are no confirmatory studies.

Very small studies using high-dose steroids<sup>(31)</sup> and single-agent anthracyclines<sup>(32)</sup> have been reported, but the data are not evaluable. Paclitaxel appears ineffective in WM<sup>(33)</sup>. Recently, autologous peripheral blood stem cell transplantation has been performed in 6 patients with WM, 4 of whom had relapsed after prior therapy. All responded, including 1 CR. The number of patients is too small and the follow-up too short to evaluate the role of this treatment in WM<sup>(34)</sup>.

Regimen	Duration of treatment	Median age (years)	Prior treatment	Number of patients	Overall response (%)	CR (%)	Outcome	Ref.
Interferon-alpha 3 MU daily for 1 month; then 3 times/week	6 months	66	15/36	36	50	8	MRD 27 months	27
Interferon-gamma 0.25 mg/m²/day		62	Yes	5	20			28
Anti-CD20 (rituximab) 375 mg/m <sup>2</sup> weekly	4 or 8 cycles	60	Yes	7	57		MRD 8 months	29
Anti-CD20 (rituximab) 375 mg/m² weekly	4 cycles	64	Yes	26	23			30



#### **Recommendations**

- There are no data to suggest that patients with MGUS or stable WM benefit from treatment. Therapy should currently be reserved for symptomatic patients or where there is clear evidence of disease progression such that clinical problems are likely to ensue in the near future.
- 2. WM is currently incurable. The aim of treatment should be to improve the quality and duration of life with minimal side effects in the most cost effective manner. There is evidence that the survival of patients who respond to therapy is better than for those with resistant disease. It is not yet clear that achievement of a complete remission confers clinical benefit, and it is possible that prolonging therapy to maximal response may increase toxicity.
- 3. Options for the primary therapy of WM include a single alkylating agent, an alkylating agent in combination with an anthracycline or anthracinedione ± steroids, or a purine analogue. The evidence supporting activity of these treatments consists entirely of level III or IV reports but is sufficiently extensive that these choices can all be recommended at grade B. There are no comparative data but combination therapy or alkylating agents may be more suitable for younger patients with aggressive disease. Those patients who achieve a CR may be suitable for stem cell collection and subsequent autologous transplantation. However, the evidence for this approach is very limited (level IV) and the confidence with which it can be recommended is grade C. As discussed above, plasmapheresis is indicated for the acute management of patients with severe problems due to a circulating paraprotein. Although the evidence is only at level IV, the recommendation can be made at grade B.
- 4. Patients who relapse after responding to primary therapy are likely to respond again to the initial regimen. Patients who are primarily refractory or acquire resistance to alkylating agents may be candidates for combination therapy such as CAP, purine analogues, or antibody therapy. Preliminary data suggest a higher response rate using fludarabine rather than CAP, but it is unclear whether the activity was similar in both the primary refractory and relapsed groups of patients. Patients with resistance to purine analogues may be considered for CAP, combination regimens which include a purine analogue, or antibody treatment. There are no data which compare the effectiveness of these approaches.

### Table 8 Key recommendations

- 1. Reserve treatment for symptomatic patients or those with progressive disease
- 2. Relieve symptoms in the short term by plasmapheresis
- 3. Chemotherapy with a single alkylating agent alone *or* in combination with an anthracycline or anthracinedione with or without prednisolone, *or* a purine analogue
- 4. Treat relapse with same initial treatment. For refractory disease, combination therapy, a purine analogue, or experimental therapy (e.g. a monoclonal antibody) may induce a response



### 3 References

- 1. Dimopoulos MA, Alexanian R. Waldenström's macroglobulinaemia. Blood 1994; 83: 1452–9.
- 2. Jaffe ES. Introduction to the WHO Classification. Am J Surgical Pathol 1997; 21: 114–21.
- 3. Owen RG, Barrans SL, Richards SJ et al. Waldenstràm Macroglobulinemia: Development of diagnostic criteria and identification of prognostic factors. Am J Clin Pathol 2001; 116: 420-8.
- Wagner SD, Martinelli B, Luzzato L *et al.* Similar patterns of Vk gene usage but different degrees of somatic mutation in hairy cell leukemia, prolymphocytic leukemia, Waldenström's macroglobulinema and myeloma. *Blood* 1994; 83: 3647–53.
- Carbone P, Caradonna F, Granata F et al. Chromosomal abnormalities in Waldenström's macroglobulinaemia. Cancer Genet Cytogenet 1990; 61: 147–51.
- Louviaux I, Michaux L, Hagenmeijer A et al. Cytogenetic abnormalities in Waldenström's disease (WD): a single centre study on 45 cases. Blood 1998; 92 (Suppl 1): 184b (abstr 3776).
- 7. Offit K, Parsa NZ, Filippa D *et al.* t(9;14)(p13;q32) denotes a subset of low grade non Hodgkin's lymphoma with plasmacytoid differentiation. *Blood* 1992; 80: 2594–9.
- Kyle RA, Garton JP. The spectrum of IgM monoclonal gammopathy in 430 cases. *Mayo Clin Proc* 1987; 62: 719–31.
- 9. Groves FD, Travis LB, Devesa SS *et al.* Waldenström's macroglobulinemia: incidence patterns in the United States, 1988–1994. *Cancer* 1998; 82: 1078–81.
- 10. Facon T, Brouillard M, Duhamer A *et al.* Prognostic factors in Waldenström's macroglobulinemia: a report of 167 cases. *J Clin Oncol* 1993; 11: 1553–8.
- Reinhart WH, Lutolf O, Nydegger U *et al.* Plasmapheresis for hyperviscosity syndrome in macroglobulinemia Waldenström and multiple myeloma: influence on blood rheology and the microcirculation. *J Lab Clin Med* 1992; 119: 69–76.
- 12. Buskard NA, Galton DAG, Goldman JM *et al.* Plasma exchange in the long-term management of Waldenström's macroglobulinemia. *CMA Journal* 1977; 117: 135–7.
- 13. Kyle RA, Greipp PR, Gertz MA *et al.* Waldenström's macroglobulinemia: a prospective study comparing daily with intermittent oral chlorambucil. *Br J Haematol 2000; 108: 737-42.*
- 14. Case DC, Ervin TJ, Boyd MA *et al.* Waldenström's macroglobulinemia: long term results with the M-2 protocol. *Cancer Investigation* 1991; 9: 1–7.
- 15. Petrucci MT, Avvisati G, Tribalto M *et al.* Waldenström's macroglobulinemia: results of a combined oral treatment in 34 newly diagnosed patients. *J Intern Med* 1989; 226: 443–7.
- Dimopoulos MA, O'Brien S, Kantarjian H *et al.* Fludarabine therapy in Waldenström's macroglobulinemia Am J Med 1993; 95: 49–52.
- 17. Zinzani PL, Gherlinzoni F, Bendandi M *et al.* Fludarabine treatment in resistant Waldenström's macroglobulinemia. *Eur J Haematol* 1995; 54:120–3.
- Dhodapkar MV, Jacobson JL, Gertz MA et al. Prognostic factors and response to fludarabine therapy in patients with Waldenstrom macroglobulinemia: results of United States intergroup trial (South West Oncology Group S9003). Blood 2001; 98: 41-48.
- LeBlond V, Ben-Othman T, Deconinck E *et al.* Activity of fludarabine in previously treated Waldenström's macroglobulinemia: a report of 71 cases. *J Clin Oncol* 1998; 16: 2060–4.
- LeBlond V, Levy V, Maloisel F et al. Multicenter, randomized comparative trial of fludarabine and the combination of cyclophosphamide-doxorubicin-prednisone in 92 patients with Waldenstrom macroglobulinemia in first relapse or with primary refractory disease. Blood 2001; 98: 2640-4.
- 21. Dimopoulos MA, Kantarjian H, Estey E *et al.* Treatment of Waldenström macroglobulinemia with 2-chlorodeoxyadenosine. *Ann Intern Med* 1993; 118: 195–8.
- 22. Dimopoulos MA, Kantarjian H, Weber D *et al.* Primary therapy of Waldenström's macroglobulinemia with 2-chlorodeoxyadenosine. *J Clin Oncol* 1994; 12: 2694–8.
- Dimopoulos MA, Weber DM, Delasalle KB *et al.* Treatment of Waldenström's macroglobulinemia resistant to standard therapy with 2-chlorodeoxyadenosine: identification of prognostic factors. *Ann Oncol* 1995; 6: 49–52.
- Delannoy A, Ferrant A, Martiat P et al. 2-chlorodeoxyadenosine therapy in Waldenström's macroglobulinemia. Nouv Rev Fr Hematol 1994; 36: 317–20.
- 25. Betticher DC, Hsu Schmitz SF, Ratschiller D *et al.* Cladribine (2-CDA) given as subcutaneous bolus injections is active in pretreated Waldenström's macroglobulinaemia. *Br J Haematol.* 1997; 99: 358–63.
- Liu ES, Burian C Miller HE *et al.* Bolus administration of cladribine in the treatment of Waldenström macroglobulinaemia. *Br J Haematol.* 1998; 103: 690–5.



- Rotoli B, DeRenzo A, Frigeri F *et al.* A phase II trial on alpha-interferon (αIFN) effect in patients with monoclonal IgM gammopathy. *Leuk Lymphoma* 1994; 13: 463–9.
- 28. Quesada JR, Alexanian R, Kurzrock R *et al.* Recombinant interferon gamma in hairy cell leukemia, multiple myeloma, and Waldenström's macroglobulinemia. *Am J Hematol* 1988; 29: 1–4.
- 29. Byrd JC, White CA, Link B et al. Rituximab therapy in Waldenstràm's macroglobulinemia: preliminary evidence of clinical activity. Ann Oncol 1999; 10: 1525-7.
- Foran JM, Rohatiner AZS, Cunningham D et al. European phase II study of rituximab (chimeric anti-CD20 monoclonal antibody) for patients with newly diagnosed mantle-cell lymphoma and previously treated mantle-cell lymphoma, immunocytoma, and small B-cell lymphocytic lymphoma. J Clin Oncol 2000; 18: 317-24.
- 31. Jane SM, Salem HH. Treatment of resistant Waldenström's macroglobulinemia with high dose glucocorticosteroids. *Aust NZ J Med* 1988; 18: 77–8.
- 32. Channon GH, Corder MP, Burns CP. Successful doxorubicin therapy of primary macroglobulinemia resistant to alkylating agents. *Am J Hematol* 1980; 9: 221–3.
- 33. Dimopoulos MA, Luckett R, Alexanian R *et al.* Primary therapy of Waldenström's macroglobulinemia with paclitaxel. *J Clin Oncol* 1994; 12.
- Desikan R, Dhodapkar M, Siegel D et al. High dose therapy with autologous haemopoietic stem cell support for Waldenstràm's macroglobulinemia. Br J Haematol 1999; 105: 993-6.

### Abbreviations

ALL	acute lymphoblastic leukaemia
ALT	alanine aminotransferase
AML	acute myelogenous leukaemia
BM	bone marrow
CAP	cyclophosphamide + doxorubicin + prednisolone
2-CDA	2-chlorodeoxyadenosine (cladribine)
CHOP	cyclophosphamide + doxorubicin + vincristine + prednisolone
CLL	chronic lymphocytic leukaemia
CML	chronic myelogenous leukaemia
COP	see CVP
CR	complete remission
СТ	computerised tomography
CVP	cyclophosphamide + vincristine + prednisolone
2'-DCF	2 <sup>-</sup> -deoxycoformycin (pentostatin)
DFI	disease-free interval
EFS	event-free survival
G-CSF	granulocyte colony stimulating factor
GM-CSF	granulocyte-macrophage colony stimulating factor
Hb	haemoglobin
HC	haemochromatosis
HCL	hairy cell leukaemia
IFN	interferon
LPL	lymphoplasmacytic lymphoma
McAb	monoclonal antibody
MGUS	monoclonal gammopathy of uncertain significance
MRD	median remission duration / minimal residual disease
MS	median survival
NHL	non-Hodgkin's lymphoma
PB	peripheral blood
PLL	prolymphocytic leukaemia
PR	partial remission
SLVL	splenic lymphoma with villous lymphocytes
SMZL	splenic marginal zone lymphoma
TRAP	tartrate resistant acid phosphatase
UIBC	unsaturated iron-binding capacity
WBC	white blood cell (count)
WM	Waldenström's macroglobulinaemia

Published for and on behalf of the BCSH by



13 Napier Court, Abingdon Science Park, Abingdon, Oxfordshire, OX14 3YT, UK © 2000 Darwin Medical Communications Ltd/BCSH